

Optimax Systems Inc.  
6367 Dean Parkway  
Ontario NY 14519

### Test Report

03/04/2011

Delivery Note / Lot-ID

Order Position of

Customer

Glass Type **N-BK7**  
International code **517642.251**  
 $n_d / v_d$ -Step **1 / 1**  
Scattering cat **+/- 0.00010**

#### Batches

TJA37901 TJA37902

$n_d$	1.51685	0.00005	$v_d$	64.24	0.07
$n_e$	1.51877	0.00005	$v_e$	64.03	0.07
			$n_F - n_C$	0.00805	
			$n_d - n_C$	0.00247	
			$n_F - n_d$	0.00557	
			$n_F - n_e$	0.00365	
			$n_g - n_F$	0.00430	
			$n_F - n_C$	0.00810	
			$n_F - n_e$	0.00410	

This test report has been printed via EDP. It is valid without signature.